



JAPAN HIGH POLYMER CENTER

TEST & INSPECTION DIVISION

ORGANIZATION APPROVED BY MINISTRY OF INTERNATIONAL TRADE
& INDUSTRY AND MINISTRY OF HEALTH & WELFARE

TOKYO Office: 2-22-13 Yanagibashi, Taito-ku, Tokyo 111.

Tel. (03) 3862-4841

OSAKA Office: 2-5-12 Oimazato-nishi Higashinari-ku, Osaka 537.

Tel. (06) 971-8033

No. 0-0419

Date: JUN. 25. 1996.

Certificate

This is to certify that the undermentioned sample have been duly tested by our association and proved following result.

Applicant : DAIKIN INDUSTRIES, LTD.
Sample : polyflon TFE M-111
Test method : FDA § 177.1550 (Perfluorocarbon resins)
Date of test : JUN. 25. 1996
Test result :

Extractant	Test Item	
	Total extractives	Fluoride extractive calculated as fluorine
Distilled water	Within the limit	Within the limit
50% ethanol	Within the limit	Within the limit
n-heptane	Within the limit	Within the limit
Ethyl acetate	Within the limit	Within the limit

I hereby certify that the result of examination was as stated above.

Director

JAPAN HIGH POLYMER CENTER